‘ ‘ FTX Carnage NT Manual.gxp_Parts 05/07/2021 16:20 Page 17

o

\S

PARTS LIST

Front Shock Tower 1pc

FTX6200

Rear Shock Tower 1pc

FTX6201

Front Shocks 2pc

FTX6202

Rear Shock Tower 2pc

.
.

L A §

FTX6203

Front Shock Spring 2pc

FTX6204

Rear Shock Spring 2pc

FTX6205

Front Shock Shaft & Piston
Set 2sets

FTX6206

Rear Shock Shaft & Piston
Set 2sets

£

FTX6207

Front Shock Body 2pc

FTX6208

Rear Shock body 2pc

FTX6209

Shock Upper Cap 2sets

© 8
© &

FTX6210

Shock Lower Caps 2sets

FTX6211

‘Shock Lower holder & Adjust
Ring 2sets

Front Lower Susp. Arm 2pc

Rear Lower Susp. Arm 2pc

Steering Knuckle Arm 1set

] ©
S ® .
FTX6212 FTX6320 FTX6321 FTX6215
Uprights 2pc Front CVD 2pc Rear Hub Carrier 2pc Rear Drive Shaft 2pc
>
/’ -
FTX6216 FTX6322 FTX6217 FTX6213
Rear Dogbones 2pc Front Susp. Holders 2pc Rear Susp. Holders 2pc Bumper 1Set
FTX6323 FTX6220 FTX6221 FTX6324
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PARTS LIST

FTX6225

Gearbox Housing Set 2pcs

g5

Diff 16T Gear Washer bpcs

Diff.Drive Gear w/pin 2sets

FTX6227

Diff Gearbox Set 1set

FTX6236

Diff Case 2pcs

¢©

Diff Drive Spur Gear 2pcs

Diff Drive Gear 2pcs

¢e

Diff Bevel Gear S. 4pcs

FTX6228 FTX6229 FTX6230 FTX6231
Diff Bevel Gear B. 4pcs Diff Pin 2pcs Washer épcs Diff Drive Cup 4pcs
u;% 9? gf
\ - ¢ ¢
‘ 4L \
e - vy
FTX6232 FTX6233 FTX6234 FTX6235

FTX6237

Center Coupler 3pcs

v ¢ ¢

Body Post 2pcs

Yo

FTX6325

Servo Saver 1set

$ v

FTX6626

Servo Saver Post 2pcs

FTX6240

FTX6241

Steering Ackerman

Wheel| Complete 2sets

FTX6310W

FTX6310B

Rim 2pcs

FTX6315W  FTX6315B

Front Upper Susp.Arm 2sets

oy

ol

FTX6327

FTX6328

Rear Upper Susp.Arm 2sets

o S,
o S

Steering Arm 2sets

FTX6329

Servo Linkage 1pc

S8
Y

FTX6330

oo

FTX6224

\S
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PARTS LIST

FTX6224 - Wheel Hub 4pcs

FAST1283 - Antenna Pipe Set 2sets

\ \

FTX6408 - Servo Saver (EP) 1set

FTX6419 - Manifold Gasket 6pc

& & &
& & &

FTX6401 - Servo & Upper
Plate Mounts
1set

FTX6402 - Chassis Plate 1pc

FTX6403 - Upper Plate 1pc

FTX6404 - Upper Steering Plate

FTX6405 - Fuel tank Set 1set

FAST940 - Fuel Line 2pcs

W

FTX6406 - Front/Rear Chassis Brace

=
N\

FTX6407 - Receiver Box 1set

FAST88 - Switch Cover 2pcs

FTX6247 - Servo Horns

FTX6409 - Chassis Brace mount 1pc

g

FTX6410 - Stopper 6pcs

\o- Pt \O-
O UV ¥

FTX6411 - Throttle Linkage 1set

~
=0 .mmmmu.

FTX6412 - Central Dongbone F. 1pc

-
=

FTX6413 - Central Dongbone R. 1pc

M
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PARTS LIST

FTX6149 Force 18 Pull Start Engime

FTX6414 - Air filter 1Set

FTX6415 - Tuned Pipe 1Set

.

1

2%

FTX6416 - Silicone Coupler 1Set

,1\ il»\ £\
) ) J

.'\ )\ ~
) J J

FTX6418 - Manifold 1Set

FTX6420 - Flywheel 1pc

FY

FTX6421 - Clutch Nut 2pcs

H H

FTX6422 - Clutch Shoes & Springs

e

FTX6423 - Clutch Bell(14T) 1pc

FTX6424 - 50T Gear
(Single Speed)1pc

&

FTX6425 - Engine mount 2pcs

s

FTX6426 - Central Transmission
Complete 1Set (Single Speed)

%

FTX6427 - Central Transmission
Bulkheads 2pcs

FTX6428 - Brake Post 1Set
1=

A

=

FTX6429 - Brake Set 1set

FTX6430 - Brake Cup 2pcs

S

FTX6431 - Single Speed Shaft w/pin

FTX6436 - Clutch Bell (2 speed) 1pc

(option)

FTX6435 - Central Transmission
Complete 1Set (two Speed)
(option)

FTX6437 -Two Speed Clutch 1Set
(option)

]
/°(,—-4

FTX6224 - Two Speed Shaft 1pc
(option)

T ——

FTX6439 - 50T Two Speed Gear 1pc
(option)

FTX6440 - 45T Two Speed Gear 1pc
(option)

\S
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FTX6550 - Body Clip

PARTS LIST

(Medium Size) 6pcs

FTX6502 - Steering Linkage Ball

FTX6551 - Body Clip(Small Size) 6pcs FTX6500 - Shock Ball End 6pcs

gd4é
g4

FTX6501- Servo Link Ball End 6pcs

FFPF
FFF

End 6pcs

S5

FTX6506 - Ball A 6pcs

PP 5

FTX6503 - Rear Upper Linkage Ball
End 6pcs

o o o
oF o o

FTX6504 - Sway Bar Fix Plate 6pcs

888
8688

FTX6505 - Sway Bar Holders 6pcs

R
g i

FTX6210 - Shock O-ring (Lower)

FTX6507 - Ball B 6pcs FTX6508 -Ball C 6pcs

= ~ ~ ‘:/ \(
v, v v t . .
= 2 < ‘/ ‘:, ‘,
w ¥ ¥ % . .

FTX6509 - Ball D 6pcs

6pcs

FTX6513 - Pin 2x10 6pcs

FTX6511 - Diff O-ring Seal 6pcs

000
000

FTX6512 - O-ring (Upper) - 6pcs

FTX6441 - Tuned Pipe Seal & Fuel
Tank Seal 1 set

FTBB10 - Ball Bearing 15x10x4
6pcs

FTX6514 - Pin 2x11 6pcs FTX6336 - Hinge Pins(long & short)
2 sets

FTBB16 - Ball Bearing 10x5x4

FTX6442 - One Way Bearing 1pc

C /

\S

FTBB14 - Ball Bearing 8X5X2.5

6pcs

6pcs

olole,
000

O
O

A

O
O
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PARTS LIST

FTX6515 - E clip-8mm 4pc
— &=
XX
- -

J / J /

FTX6516 -E clip-4mm 6pc

/J
J

7
J

)6 06 )
IXIx

FTX6517 -E clip-2.5mm 6pc

FASTMS - Nylon Lock Nut M3 6pc

FASTM4 - Nylon Lock Nut-M4 6pc

FTX6518 - Round Head Self Tapping
Hex Screw 2x6 4pcs

TTTT

FTX6519 - Round Head Self Tapping
Hex Screw 2x10 6pc

T

FTX6520 - Round Head Self Tapping
Hex Screw 3x15 8pc

T

FTX6522 - Round Head Self Tapping
Hex Screw M3x6 6pc

TTTTIY

FTX6525 - Button Head Hex Screw
M3x8 6pc

TTTTTY

FTX6526 - Button Head Hex Screw
M3x10 6pc

11T

FTX6527 - Button Head Hex Screw
M3x12 6pc

TTITI

FTX6528 - Button Head Hex Screw
M3x14 6pc

TTTTT

FTX6530 - Ring Self Tapping Screw
3x4 4pc

FTX6531 - Ring Self Tapping Screw
3x6 6pc

TETETY

FAST122 - Set Screw M3x3 6pc

FAST123 - Set Screw M4x4 6pc

FTX6543 - Button Head Hex Screw
M4x10 6pc

FAST114 - Cap Head Hex Screw
M3x8 6pc

T

FTX6542 - Cap Head Hex Screw
M3x10 6pc

T

FAST115 - Cap Head Hex Screw
M3x10 6pc

FTX6532 - Cap Head Hex Screw
M3x14 6pc

M

FAST117 - Cap Head Hex Screw
M3x15 6pc

[T

FAST118 - Cap Head Hex Screw
M3x18 6pc

FAST119 - Cap Head Hex Screw
M3x25 6pc

\S
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PARTS

LIST

FTX6533 - Cap Head Hex Screw
M3x28 6p

FTX6535 - Flat Head Hex M3x8 6pc

TITTTY

FTX6536 - Flat Head Hex Screw
M3x10 8p

TTTT
TTIT

FTX6537 - Flat Head Hex Screw

M3x12 6p

TTITI

FTX6541 - Flat Head Hex Screw

FTX6538 - Flat Head Hex Screw
M3x14 6p

T

FTX6539 - Flat Head Hex Screw

M3x18 3p

Il

FTX6540 - Flat Head Hex Screw
M3x20 6p

M

M3x36 6p

LLLLLL
1

ET1060 -
2.4GHz
Transmitter

1pc

ET1095 -
2.4GHz
Receiver

1pc

—= T

ET0255 - Battery Case 1pc

ETO0783 - switch 1pc

FTX6559 - 3kg/cm Servo 1pc

%

%

FTX6340 - MT Clear Body 1pc

FTX6342 - ST Printed Body 1pc
(Option)

~~

FTX6341 - ST Printed Body 1pc

FOR ENGINE PARTS LIST
PLEASE REFER TO
DRAWING ON PAGE 12

\S
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UPGRADE PARTS LIST

FTX6351 - Front Shock Plate
(Carbon) 1 set

l” 1144

FTX6352 - Rear Shock Plate
(Carbon) 1 Set

\1 1141y

* :

vl

FTX6355 - Body Post (AL) 2pc

|\

FTX6356 - Front Shocks (AL) 2pc

FTX6357 - Rear Shocks (AL) 2pc

FTX6358 - Front Lower Susp. Arm
(AL) 2pc

X

FTX6359 - Rear Lower Susp. Arm
(AL) 2pc

D

FTX6360 - Steering Ackerman
(AL) 1pc

<

FTX6361 - Front Susp. Holders
(AL) 1Set

FTX6378 - Front & Rear Brace
(AL) 1Set

/

FTX6362 - Rear Susp. Holders
(AL) 1Set

FTX6363 - Rear Hub Carrier
(AL) 2pc

S S

FTX6379 - Front Top Plate
(Carbon) 1pc

FTX6364 - Steering Knuckle Arm
(AL) 2 Set

& ¢

FTX6365 - Wheel Hub (AL) 4pc

FTX6380 - Upper Plate (AL) 1pc

o<

FTX6381 - Tuned Pipe (AL) 1Set

=
=

FTX6382 - Chassis Brace mount
(AL) 1pc

U

FTX6366 - Wheelie Set 1Set

FTX6367 - Alum Steering Arm 2pc

FTX6368 - Alum Knuckle Arm 2pc
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